

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2023-07-05 10:49:18  
Date of Next Testing: 2027-07-04 10:49:18  
Product Name: **Carbon nanotube modified epoxy resin**  
CAS Number:  
Specifications & Purity: Carbon nanotube content: 1-2wt%  
Lot #: F2314399  
SKU #: **C196567**  
Analysis: **040011**

Parameter	Limit Values	Result
Assay (Carbon nanotubes)	1-2 (wt%)	1.32 wt%



John Su  
QA & QC Manager